
1 

 

  

 

Basrah University 

College of Engineering 

Department of Civil Engineering 

 

 

 

 

 

 

 

 

 

Lectures in Water Supply Engineering 

4th Class Course  

3hours/week 

15 weeks course 

 

 

 

 

 

 

 



Dept. of Civil Eng./ Water Supply Engineering Lectures/ Dr. Kifah M. Khudair 

2 

 

Ch.1 Quantity of Water 

1-1 Water Consumption 

Water is used for domestic, commercial, industrial, agricultural and public 

purposes. 

Domestic Water Use 

Domestic (or residential) water demand covers uses of water by households, both 

inside and outside the confines of the residence and typically includes washing, 

cooking, bathing, laundry and gardening. Average water demand for domestic 
[...]
consequent difficulties in their operation and maintenance, exposed structures are 

not often used in the cold-climate lakes. On the other hand, exposed intake 

structures have been widely used in warm-climate lakes and in reservoirs. A 

classic tower design (Fig.1) includes multiple intake ports at different elevations, 

screens for each port, and access for maintenance. It is accessed by a bridge or 

boat. Submerged intake structures avoid many of the problems of the exposed 

systems but are significantly more difficult to maintain because of lack of access. 

A typical submerged inlet structure is shown in Fig.2. With a favourable geologic 

stratum of sand and gravel on the shore or the bottom of the lake or reservoir, 



Dept. of Civil Eng./ Water Supply Engineering Lectures/ Dr. Kifah M. Khudair 

70 

 

either an infiltration gallery as shown in Fig.3 or a horizontal collection system 

under the lake bottom (Fig.4) may be appropriate. 

 

Fig.1 Tower intake. 

 

Fig.2 Lake intake crib. Crib is steel octagonal. 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

71 

 

 

Fig.3 Infiltration gallery with wells. 

 

Fig.4 Collector well with horizontal groundwater collection screens. 

5-4-2 River intakes 

Both exposed and submerged inlet structures have been used in rivers. In large 

rivers that are controlled by locks and dams, the variation in flow and consequent 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

72 

 

variation in water surface elevation are of less concern than in unregulated 

waterways. For most water supplies, Unlike lakes and reservoirs, special 

consideration must be given to the impact of floods and droughts on river intakes. 

In the first instance, structural stability, availability of power, and access must be 

considered in the design. In the second instance, provision must be made for 

alternative access to water when drought conditions lower the water level below 

the lowest intake port. While a reservoir or lake will have suspended matter 

during high wind events, it will seldom have the quantity or quality of the grit 

produced during flood events on rivers. The river intake structure must be 

designed to protect the pumps and valves in the transmission system from wear 

by grit. 

5-5 Design Criteria 

5-5-1 Layout 

Division of the intake system into two or more independent or parallel 

components is recommended for all but the smallest systems. This enhances 

reliability, provides flexibility in operation, and simplifies maintenance. The area 

of the operating deck (also called the operating floor and pump station floor) 

should be sufficient to allow for the installation and servicing of the pumps, intake 

gates, and screens. Overhead cranes are an essential feature. 

5-5-2 Intake tower 

Location: Intake towers should be located as close to the shore as possible, 

consistent with the variation in water depth. With the exception of very small 

intakes, the minimum depth should be 3 m. 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

73 

 

Intake Ports: Gated ports are provided at various depths to allow for changes in 

water elevation and changes in water quality due to wind action and stratification. 

Typical design criteria of intake ports are listed in Table (1). 

Table (1) Intake ports design criteria 
Criterion Typical recommendations 

Number Multiple: three minimum 

Vertical spacing 3 to 5m maximum 

Depth of lowest port 0.6 to 2m above bottom depending on muck quality 

Depth of top port Variable: 5 to 9m below surface to avoid wave action  

Ice avoidance At least one port 6 to 9m below the surface 

Port flow velocity 

Gross area of ports at same elevation sized to limit velocity less 

than 0.3m/sec. To avoid ice buildup, limit velocity to less than 

0.1 m/sec   

 

Gates: Sluice gates may be used on either the interior or exterior of the tower. 

Historically, gate valves have been preferred because the other valves become 

fouled with debris. 

Coarse Screens: Also known as bar racks, these screens are provided to prevent 

leaves, sticks, and other large pieces of debris from entering the tower.  

Fine Screens. A fine screen is placed downstream of the coarse screen. Its 

purpose is to collect smaller material that has passed through the coarse screen 

but is still large enough to damage downstream equipment. Generally, it is placed 

in the low-lift pump station ahead of the pump intake.  

Example 5-1 

Design a tower intake to be placed in a reservoir in warm climate. The design 

conditions are; 

• Design flowrate= 40000 m3/day 

• Maximum water level= 20m. 

• Minimum water level= 1.7m. 

• Reservoir bottom level= -1.3m. 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

74 

 

• Ports are placed at 3 levels to consider the fluctuations in water level 

Specify the followings: 

1- Number and diameter of intake ports. 

2- Spacing of ports. 

3- Depth of lowest ports. 

4- Depth of top ports. 

Solution 

Q=40000 m3/day= 
40000

24×3600
= 0.463 𝑚3/𝑠𝑒𝑐 

Q=V.A       ;     Assume V=0.28 m/sec 

∴ 𝐴 =
𝑄

𝑉
=

0.463

0.28
= 1.65 𝑚2 

Use two ports at the same level and place the ports at three levels, then the area 

of one port is; 

𝐴𝑜𝑛𝑒 =
1.65

2
= 0.825 𝑚2 =

𝜋𝐷2

4
 

∴ 𝐷 = √
4𝐴

𝜋
= √

4 × 0.825

𝜋
= 1.03𝑚 

∴ Use 6 ports, each of 1.03m diameter and arranged at three levels, so that; 

Spacing of ports=4m 

Depth of lowest port= (20-(-1.3))-1= 20.3 m 

Depth of top port= 21.3 – (1+4×2)= 12.3m\ 

Example 5-2 

An intake tower located in a cold climate reservoir is being designed for a winter 

design flow rate of 6,000 m3 /day. The tower will have three ports at three 

different elevations in each cell. Each port must be able to deliver the design flow 

rate operating alone. Determine the area of each port opening. 

 

Solution. For a cold climate reservoir, the intake velocity should be limited to 

less than 0.10 m/sec.  



Dept. of Civil Eng./ Water Supply Engineering Lectures 

75 

 

Q=6000 m3/day= 
6000

24×3600
= 0.0694 𝑚3/𝑠𝑒𝑐 

Q=V.A        

Assume V=0.08 m/sec 

∴ 𝐴 =
𝑄

𝑉
=

0.0694

0.08
= 0.868𝑚2 

5-5-3 Intake crib 

Location: The desired location of the intake crib is in deep water where it will 

not be buried by sediment, be washed away, be a navigational hazard, or be 

hampered by problems associated with ice. The minimum suggested depth is 3 m 

from the surface. In rivers, where the depth exceeds 3 m, the top of the intake 

should be 1 m above the river bottom. In cases where the water depth is less than 

3 m, the crib is buried 0.3 to 1 m. 

Structure: octagonal or circular shape is used. The intake is protected by riprap 

or a concrete slab. 

Intake Ports: In warm climates, the intake crib ports are sized to provide a 

maximum velocity of less than 0.3 m/s. In cold climates, where ice is anticipated, 

the intake velocity is limited to less than 0.1 m/s. 

Screens: Submerged intakes are screened with coarse screens.  

Conduit: The conduit may be designed to flow by gravity. It is sized to carry the 

maximum design flow rate. To minimize the accumulation of sediment the flow 

velocity should be greater than 1 m/s. 

5-5-4 Shore intake 

Location: The minimum water depth for a shore intake should be about 2 m. For 

river intakes, a stable channel is preferred.  



Dept. of Civil Eng./ Water Supply Engineering Lectures 

76 

 

Intake Bay: The structure should be divided into two or more independent inlets 

to provide redundancy. The inlet velocity may be as high as 0.5 m/s in warm 

climates but should be reduced to 0.3 m/s or less if large amounts of debris are 

expected. In cold climates, inlet velocities below 0.10 m/s are used to minimize 

ice buildup. 

Screens: Trash racks are used to remove large objects, Fig.5. These are followed 

by fine screens to protect the pumps. Screenings from the fine screen are collected 

in a roll-off box and disposed of in a municipal solid waste landfill. The maximum 

head loss from clogging of the trash racks should be limited to between 0.75 and 

1.5 m. As shown in Fig.5, a mechanical cleaning device is used to remove the 

debris from the trash rack. 

Wet Well: The wet well should be divided into cells so that a portion can be taken 

out of service for inspection and maintenance of the equipment. 

 

Fig.5 Coarse bar screen, mechanically cleaned 

Dimensions: The area of the wet well must be large enough to accommodate the 

fine screen and pumps. Sufficient space must be provided to service or remove 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

77 

 

the mechanical equipment. The overhead space above the operating deck must be 

sufficient to raise the equipment from the wet well to the deck. The depth of the 

wet well is governed by hydraulic considerations. The high water level is set at 

the highest elevation of the lake or reservoir or at the 500-year flood level for 

rivers. The bottom of the wet well must be low enough to allow drawdown of the 

wet well while pumping at the design flow rate when the source water elevation 

is at its minimum level. In addition, there must be enough depth to maintain the 

pump manufacturer’s required submergence to prevent cavitation of the pump. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

78 

 

Ch.6 Water Treatment 

6-1 Purpose of Water Treatment 

Water is a colorless, tasteless and odorless transparent liquid. However, in natural 

water resources, water may contain many impurities, see Table 1. Table 1 shows 

that water impurities are divided into suspended and dissolved impurities. It also 

shows the effects of these impurities. The purpose of water treatment is to remove 

most of water impurities and, thus, produce water that is chemically and 

microbiologically safe for human consumption and free from unpleasant tastes 

and odors.  

Table 1 Water impurities and their effect 

Type of 

impurities 

Constituent Effect 

Suspended 

impurities 

Bacteria Some cause disease 

Algae Odor, color and turbidity 

Protozoans Some cause disease 

Viruses Some cause disease 

Silt Turbidity 

Clay Turbidity 

Colloids Color and turbidity 

Dissolved 

impurities 

Salts 

Cations 

Calcium Hardness 

Magnesium Hardness 

Iron Color and hardness 

Manganese Hardness 

Others Dissolved solids 

Anions 

Bicarbonate Alkalinity 

Carbonate Alkalinity 

Sulfate Laxative 

Chloride Taste 

Fluoride Tooth mottling 

Organics Color, taste, odor, toxicity 

Gases 

Oxygen Corrosive and oxidizing  agent 

Carbon dioxide Acid 

Hydrogen sulfide Acid 

Nitrogen None 

Ammonia Caustic 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

79 

 

6-2 Conventional Water Treatment 

Water treatment is said to be conventional if the water source is river which is the 

most preferable water source.  The flowsheet of a conventional treatment plant is 

shown in Fig.1. 

 

Fig.1 Flowsheet of conventional water treatment plant 

6-2-1 Rapid (or Flash) Mix Unit  

The aim of rapid mix unit is to dissolve chemicals (coagulants) into water. 

Rapid mixing can be achieved using many devices such as; 

Rapid 

mix 

unit 

Coagulant 

Slow 

mix 

unit 

Disinfectant 

or Coagulation 

unit 

or Flocculation 

unit 

Sedimentation 

unit 

Filtration 

unit 

Disinfection 

unit 

 

To 

distribution 

system  



Dept. of Civil Eng./ Water Supply Engineering Lectures 

80 

 

1. Mechanical mixers, Fig.2. 

2. Recirculating pumps, Fig.3. 

3. Diffused air, Fig.4. 

     

Fig.2 Mechanical mixer Fig.3 Recirculating pump Fig.4 Diffused air 

6-2-1-1 Design of Rapid Mix Unit 

Rapid mix unit is usually composed of circular tanks. The unit design includes 

determination of tanks number, dimensions and power of mixing devices. 

Design criteria 

1. Detention time (t): 10-30 sec 

2. Velocity gradient (G): 600-1000 sec-1 

Other design considerations include: 

• Water depth (d) to diameter (D) ratio= 0.5 to 1.1 

• Four baffles are provided at the tank periphery, each baffle 

extends a distance in to the tank equals 0.1D, Fig.5. 

• If two mixers are used in one tank, the total power=1.9 the power 

of one mixer.  

Effluent 

Influent 

P

P

P

P 

 Air 

Blower 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

81 

 

 

Fig.5 Baffles of rapid mix tank 

Detention time is the time required for a small amount of water to pass through 

a tank at a given flow rate.  Mathematically, detention time is given by the 

following formula: 

𝑡 =
𝑉

𝑄
        … (1) 

Where: 

 t   =  detention time 

V  =  water volume 

Q  =  water flowrate 

Velocity gradient (G) is a measurement of the intensity of mixing in the 

tank.  The velocity gradient determines how much the water is agitated in the 

tank, and also determines how much energy is used to operate the flash mixer. It 

is obtained as; 

𝐺 = √
𝑃

𝜇𝑉
   …(2) 

Where; 

P= water power, Watt. 

μ= absolute water viscosity, N.sec/m2. 

V= water volume in one tank, m3. 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

82 

 

Design Steps 

1. Determine the total water volume in rapid mix unit using Eq.1. 

2. Assume the number of tanks =1. 

3. Calculate water power using Eq.2. 

4. Calculate motor power (𝑃𝑚𝑜𝑡𝑜𝑟 =
𝑃𝑤𝑎𝑡𝑒𝑟

𝑚𝑜𝑡𝑜𝑟 𝑒𝑓𝑓𝑖𝑐𝑖𝑒𝑛𝑐𝑦
) 

5. If the calculated motor power is available, then use one tank. While, if the 

calculated motor power is not available, then increase the number of tanks 

in accordance to the available motor power. 

6. Assume water depth to tank diameter ratio. 

7. Calculate the tank diameter. 

8. Calculate the water depth. 

9. Calculate the total depth of tank (h) by adding a free board of 10% water 

depth. The free board must not be less than 30cm. 

Example 6.1 

Design rapid mix unit for a water treatment plant has a design capacity of 120,000 

m3/day. The powers of the available mixers are given in the following table. 

Assume the efficiency of mixer motor is 90%. 

Mixer model Power (kW) 

JTQ 25 0.18 

JTQ 50 0.37 

JTQ 75 0.56 

JTQ 100 0.75 

JTQ 150 1.12 

JTQ 200 1.50 

JTQ 300 2.24 

JTQ 500 3.74 

JTQ 750 5.59 

JTQ 1000 7.46 

JTQ 1500 11.19 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

83 

 

Solution: 

Assume t= 15 sec  (Detention time (t) : 10-30 sec) 

𝑄 =
𝑉

𝑡
  → 𝑉 = 𝑄 × 𝑡 → 𝑉 =

120000

(24 × 3600)
× 15 = 20.83𝑚3 

Assume number of tanks=1 

∴  volume of water in one tank= 20.83m
3

 

Assume G= 800 sec-1 (Velocity gradient (G): 600-1000 sec-1) 

𝐺 = √
𝑃

𝜇𝑉
 

800 = √
𝑃

1.012×10−3×20.83
     →P=13491Watt (water power) 

Mixer power =
𝑤𝑎𝑡𝑒𝑟 𝑝𝑜𝑤𝑒𝑟

𝑚𝑖𝑥𝑒𝑟 𝑒𝑓𝑓𝑖𝑐𝑖𝑒𝑛𝑐𝑦
=

13491

0.9
= 14990 𝑊𝑎𝑡𝑡 = 14.99 𝑘𝑊 

Check whether a mixer with power of 14.99 kW is available 

The maximum available mixer power is 11.19kW, then, increase the number of 

tanks. 

Assume the number of tanks=2    

𝑉𝑜𝑛𝑒 𝑡𝑎𝑛𝑘 =
20.83

2
= 10.415𝑚3 

800 = √
𝑃

1.012×10−3×10.415
     →P=6745.6 Watt (water power) 

Mixer power =
6745.6

0.9
= 7495 𝑊𝑎𝑡𝑡 = 7.5 𝑘𝑊 

Select mixer model JTQ 1000 which has a power of 7.46 kW. This power is 

slightly less the required power. Check G; 

G= = √
7.46×1000×0.9

1.012×10−3×10.415
= 798.12 sec-1    (600-800 sec-1)…..O.K. 

Determine tank dimensions; 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

84 

 

Assume water depth to diameter ratio (d/D)=1→D=d 

𝑉𝑜𝑛𝑒 =
𝜋𝐷2

4
× 𝑑 =

𝜋𝐷3

4
=10.415 

D=2.37m →d=2.37m 

𝐹𝑟𝑒𝑒 𝑏𝑜𝑎𝑟𝑑 = 0.1 × 𝑑 = 0.1 × 2.37 = 0.237𝑚 < 0.3𝑚 

Use free board of 0.3m (30cm) 

∴ h=2.37+0.3=2.67m (total tank depth) 

∴ Use two circular tanks, each of 2.37m diameter and 2.67m depth and 
provided with a mixer of 7.46 Kw power.  
 

 

Vertical profile 

Plan view and vertical profile of rapid mix tank 

 

 

 

 

 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

85 

 

6-2-1-2 Coagulation 

Coagulation is a method to alter the colloids so that they will be able to 

approach and adhere to each other to form larger floc particles. Technically, 

coagulation applies to the removal of colloidal particles.  

The particles in the colloid range are too small to settle in a reasonable time 

period and too small to be trapped in the pores of a filter. Most colloids are stable 

because they possess a negative charge that repels other colloids particles before 

they collide with one another.  

Since colloids are stable because of their surface charge, in order to 

destabilize the particles, we must neutralize this charge. Such neutralization can 

take place by addition of an ion of opposite charge to the colloid.  

Coagulants 

During coagulation a positive ion is added to water to reduce the surface charge 

to the point where the colloids are not repelled from each other. A coagulant is 

the substance (chemical) that is added to the water to accomplish coagulation. 

There are three key properties of a coagulant: 

1. Trivalent cation: As indicated above, the colloids most commonly found in 

natural waters are negatively charged, hence a cation is required to neutralize the 

charge. A trivalent cation is the most efficient cation. 

2. Nontoxic: This requirement is obvious for the production of safe water. 

3. Insoluble in the neutral pH range: The coagulant that is added must precipitate 

out of solution so that high concentrations of the ion are not left in the water. Such 

precipitation greatly assists the colloid removal process. 

Types of Coagulants 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

86 

 

Coagulants are chemicals used to accomplish coagulation. They include the 

following types: 

1- Aluminum Sulfate [Al 2 (SO4)3.18 H2O] 

It is a very commonly used coagulant and can be bought as powder, lumps, 

or liquid. The main characteristics of alum are; 

• Its reaction when it is added to water is with the natural or added 

alkalinity. 

• It is readily soluble. 

• Its pH range is 5.5-8. 

• Alum solution is corrosive and needs to be stored in tanks with a 

corrosive- resistance lining. 

Alum Reactions 

In all alum reactions, aluminum hydroxide Al (OH)3 (floc) is formed 

according to the alkalinity present: 

For alum reaction with natural alkalinity; 

 Al2(SO4)3+3Ca(HCO3)2                    2Al(OH)3+ 3CaSO4+6CO2  

 

When lime is added;  

Al2(SO4)3+3Ca(OH)2                    2Al(OH)3+ 3CaSO4+6CO2 

 

When soda ash is added; 

Al2(SO4)3+3Na2CO3                    2Al(OH)3+ 3Na2SO4+3CO2 

 

In the above reaction equations, the underline products are insoluble 

(precipitates) compounds. 

Alum Dose 

Generally, the appropriate alum dose is determined by jar test, Fig.6. This 

test is performed by two steps.  



Dept. of Civil Eng./ Water Supply Engineering Lectures 

87 

 

 

Fig.6 Jar test instrument 

1- Constant alum dose with variable pH samples. This step is performed 

to find the optimum pH value. Where the optimum pH value is that 

gives minimum turbidity value. 

 

 

NTU= Nephelometric Turbidity Unit 

2- Constant pH (equals the optimum value obtained in step-1) with 

variable alum doses. This step is performed to find the optimum alum 

dose. 

3

5

7

9

3 5 7 9

Tu
rb

id
it

y 
(N

TU
)

PH



Dept. of Civil Eng./ Water Supply Engineering Lectures 

88 

 

 

 

 

 

 

Generally min. alum dose=5 mg/l and avg. alum dose= 15- 50mg/l. 

 

Solution: 

 

Optimum alum dose=40mg/l 
Alkalinity Requirements 

Theoretically; 

• 1mg/l of alum will react with 0.45 mg/l natural alkalinity. 

3

4

5

6

7

8

8 13 18 23

Tu
rb

id
it

y 
(N

TU
)

Alum dose (mg/l) 

0

5

10

15

20

25

0 10 20 30 40 50 60

Tu
rb

id
it

y 
(N

TU
)

Alum dose (mg/l)

Example 6.2 

Determine the optimum alum dosage using the results of Jar test given in 

the table below. 

Sample No. 1 2 3 4 5 

Alum dose (mg/l) 10 20 30 40 50 

Turbidity (NTU) 20 10.5 6 5.2 6 
 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

89 

 

• 1mg/l of alum will react with 0.35 mg/l hydrated lime [Ca(OH)2]. 

• 1mg/l of alum will react with 0.28 mg/l quick lime [CaO]. 

• 1mg/l of alum will react with 0.48 mg/l soda ash [Na2CO3]. 

2- Sodium Aluminate  

It is a compound of sodium oxide and aluminum oxide. It is a white powder 

almost invariably used in conjunction with alum. The two are never mixed 

before dosing. Sodium aluminate is always being put about 30sec before 

alum. The used dose is 5-10% of alum dose. 

3- Iron Salts 

Iron salts can be used coagulants and when available they are normally 

cheaper, produce heavier flocs and operate over a wider pH range than alum. 

However, they normally require to be used with lime. When iron salts are 

used, the following problems might be listed: 

a. The storage containers must be lined with corrosion resistive 

material. 

b. Iron salts tend to cake in humid locations. 

c. Iron salts are dirty to handle, causing staining. 

d. Sludge is more difficult to dispose. 

e. Lime must generally be added. 

Iron salts include; 

1- Ferrous sulfate [FeSO4.7H2O] 

2- Ferric chloride [FeCl3] 

3- Ferric sulfate [Fe2(SO4)3] 

Ferric sulfate is an expensive product and difficult to dissolve but it has many 

advantages such as; 

• Decolorization of low pH waters. 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

90 

 

• Removal of manganese at high pH. 

• Clarification of high hardness water. 

• It can operate at very low temperature. 

Example 6.3 

If the optimum alum dose is 30mg/l, estimate the monthly requirement of alum 

for a water treatment plant has a design capacity of 120,000 m3/day. If the natural 

alkalinity of the water source is 7mg/l, do we need to add alkalinity?. Select the 

alkalinity type if it is needed and find the monthly requirement. 

Solution: 

𝐷𝑎𝑖𝑙𝑦 𝑟𝑒𝑞𝑢𝑖𝑟𝑒𝑚𝑒𝑛𝑡 𝑜𝑓 𝑎𝑙𝑢𝑚 = 120000 ×
30

103
= 3600

𝑘𝑔

𝑑𝑎𝑦
 

𝑚𝑜𝑛𝑡ℎ𝑙𝑦 𝑟𝑒𝑞𝑢𝑖𝑟𝑒𝑚𝑒𝑛𝑡 𝑜𝑓 𝑎𝑙𝑢𝑚 (
𝑡𝑜𝑛

𝑚𝑜𝑛𝑡ℎ
) =

3600𝑘𝑔

103 (
𝑘𝑔
𝑡𝑜𝑛)

× 30(
𝑑𝑎𝑦

𝑚𝑜𝑛𝑡ℎ
)

= 108
𝑡𝑜𝑛

𝑚𝑜𝑛𝑡ℎ
 

Check the adequacy of natural alkalinity; 

𝑅𝑒𝑞𝑢𝑖𝑟𝑒𝑑 𝑛𝑎𝑡𝑢𝑟𝑎𝑙 𝑎𝑙𝑘𝑎𝑙𝑖𝑛𝑖𝑡𝑦 = 30 × 0.45 = 13.5𝑚𝑔/𝑙 > 7 𝑚𝑔 𝑙⁄ , then, we 

need to add alkalinity 

At first we must find the reacted alum dose; 

1mg/l of alum will react with 0.45 mg/l natural alkalinity. 

X mg/l of alum will react with 7 mg/l natural alkalinity. 

𝑋 =
1 × 7

0.45
= 15.56𝑚𝑔/𝑙 

∴ 𝑛𝑜𝑛 𝑟𝑒𝑎𝑐𝑡𝑒𝑑 𝑎𝑙𝑢𝑚 𝑑𝑜𝑠𝑒 = 30 − 15.56 = 14.44
𝑚𝑔

𝑙
 

If soda ash is added, then, required soda ash dose=0.48×14.44=6.93 mg/l 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

91 

 

∴ 𝑚𝑜𝑛𝑡ℎ𝑙𝑦 𝑟𝑒𝑞𝑢𝑖𝑟𝑒𝑚𝑒𝑛𝑡 𝑜𝑓 𝑠𝑜𝑑𝑎 𝑎𝑠ℎ = 120000 ×
6.93

103
×

30

103

= 24.95 𝑡𝑜𝑛/𝑚𝑜𝑛𝑡ℎ 

Solution Feed System  

Coagulants are usually added to water as a solution. Solution feed system is 

composed of; 

1- Solution tank which should hold 24hours supply and be duplicated. 

2- Mixer (to avoid the risk of coagulant settlement). 

3- Metering pump. 

Strength of solution 

 5% to 8% solution strength is used 

5% means 5kg alum to 95 kg water. 

Example 6.4 

Design alum feed system for a water treatment plant has a design capacity of 

120,000 m3/day.  

Solution: 

From example 6.4, the daily requirement of alum=3600kg/day 

Assume solution strength=6% 

6kg alum     ……………..94kg water 

3600 kg alum………….. X kg water 

x=
3600×94

6
= 56400 𝑘𝑔 𝑤𝑎𝑡𝑒𝑟 

∴ 𝑣𝑜𝑙𝑢𝑚𝑒 𝑜𝑓 𝑎𝑙𝑢𝑚 𝑠𝑜𝑙𝑢𝑡𝑖𝑜𝑛 𝑡𝑎𝑛𝑘 =
56400 𝑘𝑔

1000𝑘𝑔/𝑚3
= 56.4𝑚3 

Use two tanks, each of 28.4m3 capacity  

6-2-2 Flocculation Unit 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

92 

 

Flocculation is aggregation by chemical bridging between particles. In this 

manner, very small suspended solid particles (colloids) agglomerate into larger 

heavier particles or flocs which can be settled in sedimentation unit. Flocculators 

are classified into two types; 

1. Mechanical (or paddle) flocculators in which slow mixing is mainly 

achieved using revolving paddles. 

2. Hydraulic (or baffled) flocculators in which slow mixing is achieved 

using baffles.   

In paddle flocculators, Paddle wheels can be mounted on vertical or horizontal 

shafts, Figs 7 and 8. The paddle shafts can be located transverse or parallel with 

the flow.  

 

 

Fig.7 Paddle flocculator provided with 

vertical shaft paddles 

Fig.8 Paddle flocculator provided with 

horizontal shaft paddles 

 

Baffled flocculators are of two types; horizontal flow (or round-the-end) 

baffled flocculator (Fig.9) and vertical flow (or over- and- under) baffled 

flocculator (Fig.10). 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

93 

 

  

Fig.9 Plan view of horizontal flow baffled 

flocculator. 

Fig.10 Vertical profile of vertical flow 

baffled flocculator. 

Flocculation is directly proportional to the velocity gradient established in 

the water by a stirring action (G). The mean velocity gradient is given by: 

𝐺 = √
𝑃

𝜇𝑉
         …(1) 

where: 

G= velocity gradient, sec-1 

P= input power, Watt 

μ= absolute viscosity, N.sec/m2 

V= water volume in one tank, m3 

Considering that the rate of floc formation is directly proportional to 

velocity gradient, the time of floc formation should decrease with increasing 

values of G. There is however a maximum size of floc particle associated with 

each velocity gradient.  

Input power for paddle flocculator 

For paddle flocculator, the power input is directly related to the drag force 

on paddles. The input power is obtained as; 

 

 

 

   

 

   

    

 

 

 

 

   
  

  

  

    

    



Dept. of Civil Eng./ Water Supply Engineering Lectures 

94 

 

𝑃 = 𝐹 × 𝑣       …(2) 

Where; 

F= drag force, N 

𝑣 = relative paddle velocity, m/sec;   𝑣 = 2𝜋𝑘𝑟𝑛  

K= 0.75; r= paddle wheel radius (m); n=rotational speed of paddle (rps) 

The drag force is obtained as; 

𝐹 =
𝐶𝐷 𝐴 𝜌 𝑣2

2
           …(3) 

Substituting Eq.3 into Eq.2 gives; 

𝑃 =
𝐶𝐷 𝐴 𝜌 𝑣3

2
         …(4) 

Substituting Eq.4 into Eq.1 gives; 

𝐺 = √
𝐶𝐷 𝐴 𝜌 𝑣3

2𝜇𝑉
          …(5) 

where; A= total area of paddles, m2 

A=NP×Nb×Ab        …  (6) 

Np= number of paddles 

Nb= number of blades in one paddle 

Ab= blade area, m2
  

Ab= Lb×Wb 

Lb = blade length, m 

Wb = blade width, m 

ρ= water density, kg/m3 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

95 

 

CD= drag coefficient 

The value of CD is dependent on Lb / Wb;  

 

 

 

Input power for baffled flocculator 

For baffled flocculator, the input power is due to head loss of baffles and 

it is obtained as; 

𝑃 = 𝛾𝑄ℎ𝐿         …(7) 

Where;  

P =input power, kW 

γ= specific weight of water, kN/m3 

Q= water flowrate, m3/sec 

hL=total head loss due to baffles, m 

 The head loss due to baffles is obtained as; 

ℎ𝐿 = 𝑛𝑏𝑘
𝑉2

2𝑔
    …(8) 

Where; nb= number of baffles 

K= head loss coefficient= 1 to 3 

V= flow velocity through the baffle slot, m/sec 

 Substituting Eq.7 into Eq.1 gives; 

𝐺 = √
1000×𝛾𝑄ℎ𝐿

𝜇𝑉
  …(9) 

CD=1.2  for  Lb / Wb=5 

CD=1.5  for  Lb / Wb=20 

CD=1.9  for  Lb / Wb>>20 



Dept. of Civil Eng./ Water Supply Engineering Lectures 

96 

 

6-2-2-1 Design of Flocculation Unit  

 Design Criteria 

1. Detention time (t)=20 to 30min 

2. Velocity gradient (G)= 30 to 60 sec-1 

3. G.t=104 to 105 

4. Water depth= 3 to 4.5m 

Design of paddle flocculator; 

For paddle flocculator, there are other design requirements; 

a- Paddles area should not exceed 15 to 20% of the cross sectional area of 

the flow. 

b- Blade width (Wb)=10 to 15cm. 

c- The tank is divided into two or more compartments using baffles 

provided with orifices uniformly distributed over the vertical surface of 

baffle.  

d- Baffles are designed to provide orifice ratio of 3% to 6% of a velocity of 

0.27m/sec.  

e- The top of baffles is slightly submerged (1 to 2 cm) and the bottom should 

have a space of 2 to 3cm above the tank floor to allow for tank drainage. 

f- Water depth is 1m greater than wheel diameter. 

g- Clearness between wheel and walls is 0.3 to 0.7m. 

h- Spacing between wheels on adjacent shafts= 1m. 

i- Flocculation tanks provided with vertical shaft paddles are divided into 

square compartments with maximum dimensions of 6m. 